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Chassis bracket, 2 Pcs. LR

Bolt M10 x 1.25 x 35, 6 Pcs.

Bracket, 2 Pcs. LR

Spring Washer M12 , 8 Pcs.

Bolt M8 x 1.25x 25, 4 Pcs.

Bracket, 1 Pcs. ( Left)

Spring Washer M10 , 6 Pcs.

Square Washer M12 ,10 Pcs.

Bolt M12x 1.5x 35, 2 Pcs. (Left)

Spring Washer M8 , 4 Pcs.

Washer M10 , 6 Pcs.

Bolt M12 x 1.25 x 35, 2 Pcs. (Right)

Bolt M12 x 1.25 x 50, 4Pcs.

®

Washer M8 | 4 Pcs.

Nut M12 x-1.25, 2Pcs.
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Adjustable Offset Head, 1Pc.
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Jerrycan Holder, 1Pc.
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Lock Arm, 2Pcs.

@

\r- 7 ‘ /

Cover LED. Light, 2Pcs.

LED. Light, 2Pcs.

Seal Waterproof, 2Pcs.

Support Washer M30, 4Pcs.

Main Bearing, 2Pcs.

Support Bearing, 2Pcs.

Support Washer M20, 2Pcs.
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Nut M22 x 1.5, 2Pcs.

Pin, 2Pcs.

Cover, 2Pcs.

Bolt M6 x 1 x 15, 10Pcs.

Bolt M6 x 1 x 15, 2Pcs.

Washer M6, 8Pcs.

Nut M6 x 1, 8Pcs.

Bolt M4 x 0.5 x 15, 2Pcs.

Number Plate Light, 1Pc.

Washer M4, 2Pcs.

Nut M4 x 0.5, 2Pcs.
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